J Ein Unternehmen der Salzgitter Gruppe
Ingpection certificate 3.1 Na. [Al3) 640830
DIN EN 10204 Paga 1/5
1AD2) Date 07.04.2015
No.iM7)  Plesa 23.02.2015 Ho.fam
Pucheser Salzgitter Mannesmann Consumer  Plesa Anahuac y Cias., 5.A. de C.V

{ADB) International GmbH
40409 Dligseldorf

54940 COL. SAN FRANCISCO CHILBAN
MEXIKO

Prdut W-Shapes acc. ASTM A6 WorksorderNo. 0000408327
(801} [AD8)
Dispetchnotea. Q085503239
Stec] grade end terms of dalivery ASTM A 992-06a 0085503240
{B02-803) ASTM A 992-06a:2007 0085503242
0085503244
0085503278
0085503275
0085503280
0085503281
01.04.2015
0085504665
0085504666
0085504668
02.04.2015
Inspaction WS
|05}
Material data s
Jtont Haat No. Quantity | Cond, of dalivery | Product Langth £t | Waight kgs
IBW]_ {808} [B04) {807 {B08-BI1) {B12}
10 65650 12 AR W1l6X36LBS/FT 407 7.856
10 65702 144 AR W16X36LBS/FT 40/ 94,272
11 18060 135 AR W16X40LBS/FT 40’ 98.4185
11 65519 5 AR W16X40LBS/FT a9’ 3.645
12 18061 66 AR W16X45LES/FT 40’ 54.153
12 65651 3 AR W16X45LES/FT 40! 4,923
12 65661 6 AR W16X45LES/FT 40" 4.923
13 18039 12 AR W16X50LBS/FT 40’ 10.886
13 65705 60 AR W16X50LES/FT 40°¢ 54.430
20 18076 63 AR W8X28LBS/FT 40/ 32.108
26 18062 24 AR W16X57LBS/FT 40’ 24,902
34 65573 8 AR W12X79LBS/FT 40 11.464
34 65576 5 AR W12X79LBS/FT 40 7.165
35 65672 1 AR W12X87LBS/FT 40" 1.578
35 65573 12 AR W12X87LBS/FT 40" 18.936
36 65573 2] AR W12X968LBS/FT 40 13.936
36 65576 4 AR W1i2X96LBS/FT 40 6.968
37 65248 4 AR W12X106LBS/FT 407 7.692
37 65573 7 AR W12X106LBS/FT 401 13.461
p) 582 | AR: asrolled 471,714
Dimengional check and visual examination of the surface condition:
without objection
We heraby certify that the delivered material complias with the terms of the arder,
fzon
f Trademark Peirer Triger AmbH Inspection Raprasentative
z‘ﬂ [AD4} Gorhard-Lucas-Meyar-Str, 10 {Z02)
D-31228 Peinge
{A01) Link

This centificate was praparad by a suitabie data pracessing systeim and s valid without signature according ta EN 10 204, section 5.



r PEINER
N J TRAGER

Ein Unternshmen der Salzgitter Gruppe

Inspection certificate 3.1 Ro. {a03) 640830
DIN EN 10204 Page 2/5
tan) Dato 07.04.2015
No.(a)  Plesa 23.02.2015 NotAm)
Pucheser Salzgiltter Mannesmann Consumer Plesa Anahuac y Cias,., S.A. de C.V
{Al6) International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlsseldorf MEXIKO
Prnd'uct W-S8hapes acc. ASTM 26 WorksorderNo. 0000408327
{B0Y |AoB)
Dispatchnote Mo. 0085503236
Stoel grade and terms of delivery ASTM 3B, 992-06a 0085503240
{602-B03} ASTM A 992-06a:2007 00B5503242
0085503244
0085503278
0085503279
0085503280
0085503281
01.04.2015
0085504665
0085504666
Q085504668
02.04.2015
Inspection WS
{A0g)

Ladle analysis cn-cm

Haat Mo, o &i Mn P 8 N Al v Nb T4
{BO7) % ¥ % % % % % % % %
023 <040 0,50-180 < 0,035 S0,M5 <nm2 <015 £0,05

18039 0,09 0,20 1,28 0,014 (0,009 {0,012 |0,006 |0O,05 0,00 0,00
18060 0,09 0,18 1,30 0,014 |0,011 |O,011 {0,012 |0,05 0,00 0,00
18061 0,09 0,17 1,32 6,013 (0,016 (0,012 {0,011 |0,05 0,00 0,00
18062 0,08 0,18 1,28 0,014 (0,012 l0,010 |0,011 |O,05 0,00 0,00
18076 0,09 0,18 1,35 0,014 (0,017 (0,012 |D,010 |O,05 0,00 0,00
65248 0,16 0,17 1,17 0,013 0,015 (0,011 |0,020 [0,03 0,00 0,00
65519 0,08 0,18 1,27 ¢,012 (0,005 |0,012 J0,010 |0,05 0,00 0,00
65572 0,16 0,20 1,19 0,014 |0,011 |0,009 |0,008 |0,0Q2 0,00 0,00
65573 0,15 0,17 1,21 0,013 (0,012 |0,010 |0,007 |D,03 0,00 0,00
65576 0,16 0,18 1,17 0,012 |0,011 (0,009 [0,010 [O,03 0,00 0,00
65650 0,09 0,18 1,28 0,017 |0,01l9 (0,012 (0,016 |0,05 0,00 0,00
65651 0,08 0,16 1,27 ¢,015 (0,014 ;0,012 0,010 |0,05 0,00 0,00
65661 0,09 0,1le 1,30 0,017 |0,011 |O,011 |0O,008 |0,05 0,00 0,00

HeatMo. Cu Cr Ni Mo Sn EV1l 1) |V+Nb
{807) % % % % % % ¥
50,80 <035 045 018 s0.45 £0,15

18039 0,29 0,09 0,16 0,04 0,02 0,37 0,05
18060 0,24 0,10 0,12 0,03 6,02 0,37 G,05
18061 0,27 0,09 0,11 0,02 0,02 0,37 0,05
18062 0,29 0,09 0,15 0,03 0,02 0,36 0,05
18076 0,33 0,10 0,15 0,03 0,02 0,38 0,05
65248 0,29 0,10 0,15 0,04 0,02 0,42 0,03
65519 0,34 G,09 0,17 0,03 0,01 0,36 0,05
65572 0,26 0,09 0,12 0,03 0,01 0,41 0,02
65573 0,23 0,07 0,09 0,03 0,01 0,40 0,03
65576 0,27 0,07 0,10 0,04 0,02 0,41 0,03
65650 0,38 2,11 0,14 0,03 0,01 0,38 0,05
65651 0,40 0,09 0,14 0,02 0,01 0,36 0,05
65661 0,34 0,08 0,16 0,03 0,02 0,37 0,05

1 BVI: CEV=C+Mn/B+Mo/SeNINS+Cr/54V/5:Luf15

W heraby oeriify that the defivered material complias with the terms of the order.

{Z01)
f Trademark Peinor Triger GmbH Inspection Representative
y [AD4] Gerhard-Lucas-Mayar-Str. 10 {202}
D-31228 Peins
{01} Link

This eartificate wos propared by & suitable data processing system and ie valid without signatura according to EN 10 204, sectlon 5.
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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 Ho. (A0} 640830
DIN EN 10204 Page 3/5
{AD2) Date 07.04.2015
Ne.iw7) Plesa 23.02.2015 HNo.iam
Pucheser Salzgitter Mannesmann Conmmer Plesa Anahuac y Cias., S.A. de C.¥
{AD8) International GmbH 549240 COL. SAN FRANCISCO CHILPAN
40409 Dlisseldorf MEXIKO
Product W-Shapes acc. ASTM As WorksardarNo. 0000408327
{B0i} 1Ag8)
Dispatchnote No. Q085503239
Steal grade and terms of delivery ASTM A 992-06a 0085503240
{B02-B03) ASTM A 992-06a:2007 0085503242
0085503244
0085503278
0085503278
0085503280
0085503281
01.04.2015
0085504665
0085504666
0085504668
02.04.2015
Inspection WS
{AtE)

Ladle analysis en-cs

Heat No. c 8i Mn P 8 N Al v Nb Ti
[1:14] % % % ¥ % % % % % %
5023 <040 050 - 160 <0036 S0,M5 £0,012 F{/AL] 50,05

65702 0,08 0,18 1,29 0,016 |0,012 {0,010 |0,011 |0,05 0,00 0,00
65705 0,08 0,16 1,32 0,015 0,013 0,011 |O,011 0,05 ¢,00 0,00

Hast Mo Cu Cr Ni Mo Sn EV1 1) (V+Nb
{807) % % % % % % %
S060 <03 <045 <015 <045 s0,15

65702 0,36 0,11 0,15 0,03 0,02 0,37 0,05
65705 0,43 0,10 0,16 0,03 0,02 0,38 0,05

1} EV1: CEV=C+Mn/+MoB+NiB+CiiV/5+Cu18

Steel making: Electric process
{C70}

Tensile test co-com

Heat No. Product Location Direct. |Type | Yiald point Tensile strangth | Elongation ReHfRm
{807) 1C00) oy (e o | teny {12) {C18)
ReH Rm 200mm
1 7 3 N/mm2  [N/mm2 %
35 - 450 450 - 650 218 <065
18039 W16XSQLBS/FT FL.| L P 403 545 23 0,74
18038 W16X50LBS/FT FL | L P 398 541 24 0,74
18060 W16X40LBS/FT FL | L P 412 541 22 0,76
18060 W16X40LBS/FT FL | L P 439 561 30 0,78
18061 W16X45LBS/FT FL | L P 419 562 20 0,75
18061 W16X45LBS/FT FL | L P 412 5589 22 6,74
1) FL: Flange &8 P:  prismatic
3 L: longitudina!
Wa hareby cariify that the dalivered material complies with tha terms of the order.
{2}
f Trademark Painer Triger GmbH Inspaction Reprasentative
p Garhard-Luces-Meyer-Sir. 10 i)
D-31226 Paina
a0 Link

This cartificate wos propared by a suitabile data processing system and is valid without signature according to EN 10 204, section &
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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 No. [AD3} 640830
DIN EN 10204 Page 4/5
{AD2) Data 07.04.2015
No.lA7} Plesa 23.02.2015 No.iM7
fuchiser Salzgitter Mannesmann Consumer Plesa Anahuac y Cias., §.A. de C.V
{ADé} International GmbH 54940 COL. SAN FRANCISCQ CHILPAN
40409 Dilisgeldorf MEXIKO
Podut  W-Shapes acc. ASTM A6 WorksorderNe. 0000408327
{BM} {AD%)
OispetchnotaMo. 0Q0B5503239
Stea) grade and teoms of delivery ASTM A $92-06a 0085503240
(B02-B03) ASTM A 9952-06a:2007 0085503242
0085503244
0085503278
0085503279
0085503280
0085503281
01.04.2015
00B5504665
0085504666
0085504668
02.04.2015
Ingpection WS
{A0s)

Tensile test wu-cm

Heat Na. Product Location| Diract. | Type | Yield paint Tengile strength | Elongation Reh/Rm
{B07) {Cog) {Cony  [{Co2y ]{Cioh |iCn} {C12) {C13)
ReH Rm 200mm
1 ] 3 N/mm2 N/mm2 %
5 - 450 458 - 650 2% <08

18062 W16X57LBS/FT FL L B 406 545 27 0,74
18062 W16X57LBS/FT FL| L P 404 538 23 0,75
18076 W8X28LBS/FT FL| L P 426 563 21 0,76
18076 W8X28LBS/FT FL | L P 432 572 28 0,76
65248 W12X106LBS/FT FL.| L P 429 551 25 0,78
65248 W12X106LBS/FT FL L P 419 557 25 0,75
65519 W16X40LBS/FT FL L P 431 545 20 0,79
65519 W16X20LBS/FT FL | L P 422 549 21 0,77
65572 W12X87LBS/FT FL| L P 428 560 28 0,76
65572 W12X87LBS/FT FL. | L P 421 556 27 0,76
65573 W12X106LBS/FT FL | L P 417 550 25 0,76
65573 W12X106LBS/FT FL| L P 425 553 26 0,77
65573 W12X79LBS/FT FL | L P 430 5857 29 0,77
65573 W12X79LBS/FT FL | L P 436 563 27 0,77
65573 Wi2XB7LBS/FT FL | L P 421 550 24 0,77
65573 W12X87LBS/FT FL. | L P 417 550 28 0,76
65573 W12X96LBS/FT FL L P 415 552 24 0,75
65573 W12X96LBE/FT FL | L P 428 554 27 0,77
65576 W12X79LBS/FT FL | L P 423 555 27 0,76
65576 W12X79LBS/FT FL | L P 418 552 24 0,76
65576 W12X96LEBS/FT FL | L P 427 551 27 0,77
65576 | W12X96LBS/FT FL{ L | P | az22 556 26 0,76
65650 W16X36LBS/FT FL | L P 446 563 29 0,79
65650 W1l6X36LBS/FT FL | L P 436 554 21 0,79
65651 W16X45LBS/FT FL | L P 412 553 22 0,74
65651 W16X45LBS/FT FL | L P 421 563 26 0,75
65661 W16X4S5LBS/FT FL L P 417 552 28 0,76
65661 W16X45LBS/ BT FL | L P 417 549 23 0,76
65702 W16X36LBS/FT FL| L P 429 547 21 0,78

i} FL: Flanga 3 P: prismatic

2 L: longitudinal

Wa heraby certify that the daliverad matarial compiies with the tetms of the erder,

1z}

f Trademark Pelner Triger Gmbi {nspection Representative
&7 A Berhard-Lucas-Meyar-§tr, 10 {zm

D-31226 Paine
{anit Link

This cantificate was prepared by & suitable data processing system and is valid withowt signature according to EN 10 284, section 5.
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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 No. |A83) 640830
DIN EN 10204 Paga 5/5
[An2} Data 07.04.2015
No.fA07) Plesa 23.02.2015 Ho.(a0n
Puchaser Salzgitter Mannesmann Consumer Plesa Anahuac y Ciasg., S.A. de C.¥
{ADB} International GmbH 54940 COL. SAN FRANCISCO CHILBPAN
40409 Disgeldorf MEXIKO
froduct  W-Shapes acc. ASTM Ae WorksordarMo. 0000408327
{Ba1} 1408}
DispaichnateNo. OO0B85503239
Steal grade and tarms of delvey ASTM A 992-06a 0085503240
{B02-B43) ASTM A 992-06a:2007 0085503242
0085503244
00B5503278
0085503279
0085503280
0085503281
01.04,2015
0085504665
0085504666
0085504668
02.04,2015
Inspection WS
{AD5)
Tensile test co-cm
Heat No. Product Location) Direct. | Type | Yietd point Tonsile strangth | Elongation RetfRm
{B7} {C00) L1 1 B T [ R T c {13}
ReH Rm 200mm
1 b} 3) N/mm2 N/mm2 %
H5-450 450 - §50 218 <0,85
65702 W16X36LBS/FT FL | L P 436 544 24 0,80
65705 W1l6XS0LBS/FT FL | L P 413 5489 27 0,75
65705 W16X50LBS/FT FL | L P 418 554 23 0,75
1) FL: Fengs A P prismets
I L: longitedingl
FullX killed steel produced by
an electric arc furnace
Wa hareby certify that the delivarad matarial compiies with the terms of the order,
{zo)
@ Trademark Polner Triger GmbH Inspeciion Representativa
=7 1AM Gorherd-Lucas-Meyer-5tr. 10 2]
D-31226 Peine
Link

{AD1)

This certificate was prepared by a svitable data processing system and is valid witheut signatura ecarding to EN 10 204, section 5.



